
 1

Full-scale trials to achieve low total phosphorus in effluents from sewage 

treatment works 

Luca Alibardi a*, Peter Vale b, Yadira Bajón Fernández a 

a Cranfield Water Science Institute, School of Water, Energy and Environment, Cranfield University, Cranfield, 

Bedfordshire, MK43 0AL, United Kingdom 

b Innovation, Severn Trent Water, 2 St John's Street, Coventry, CV1 2LZ, United Kingdom 

* corresponding author: l.alibardi@cranfield.ac.uk 

Abstract 

The tightening of phosphorus (P) standards has forced the UK water industry to identify options 

to improve P removal in sewage treatment works. This article presents results of 12-month 

trials testing three technologies at full-scale: a membrane bioreactor (MBR), a continuous 
[...]
technologies for P removal and optimisation of existing assets to achieve total P concentrations 

in final effluents equal or below 0.5 mg/L for optimisation trials or 0.1 mg/L for new 

technologies, based on annual averages of spot samples. 

Conventional approaches to meet low P final effluent discharge limits are the use of enhanced 

biological P removal (EBPR) in secondary treatment processes [5,6] or the use of chemical 

coagulants to bound P into particulates [7,8], which are then removed by a solids separation 

system [9]. Rapid deep sand filtration, continuous filtration, cloth or micro-screen filtration are 

the most common separation processes associated with chemical P precipitation in final 



 3

polishing tertiary treatments stages [10,11]. The EBPR process is well established and 

commonly applied in many countries. Notwithstanding the wide implementation, limitations 

still exist in case of diluted wastewater or excessive nitrate loads in the anaerobic compartment. 

Competition between microorganisms also contributes to threaten the stability and reliability 

of EBPR, causing problems in meeting effluent consents [12]. 

Innovations targeting P removal are based on algae technology [13,14], adsorption into reactive 

media or electrochemical processes [15,16]. These new processes can achieve sustainable P 

removal and recovery from an environmental and an economic point of view [17]. In fact, in 

conventional approaches, P is recoverable only from sludge and solid residues [18] but at costs 

that are non-competitive for a marketable final product [8]. 

Severn Trent (ST), a water company based in Coventry, UK, identified three sites with three 

different technologies to be included in the collaborative National Phosphorus Trial, all 

operated at full scale: a membrane bioreactor (MBR), a continuous backwash up-flow sand 

filter (CBUSF) and a high-rate compressible media filter (HRCMF). These three technologies 

were selected together with other solutions of interest for the UK water sector and based on the 

availability of plants suitable for a full-scale trial [4]. 

A summary of the main characteristics of the three technologies under trial is reported in Table 

1. MBR is a technology deployed for full treatment [19-22] while CBUSF and HRCMF are 

generally applied as tertiary treatment for final polishing, often combined with chemical dosing 

[23-27]. Coagulation and flocculation are fundamental processes for the implementation of P 

removal schemes based on chemical precipitation. Efficient chemical P removal not only relies 

on the definition of the optimal coagulant dose but also on the availability of time for the 

reactions to occur and the formation of flocs of size than can be effectively removed with a 

filtration process [28-30]. 



 4

A variety of membrane systems can be considered to remove and recover P from wastewater 

[17]. Membrane bioreactors (MBR) represent a mature and widespread application of 

membrane technology for wastewater treatment [9]. Chemical P precipitation is typically 

performed in MBRs by dosing iron or aluminium salts into the activated sludge lanes before 

the membrane filtration step [8]. High dosages required to meet stringent effluent consents can 

increase membrane fouling, limit plant operation, and increase operating costs. Therefore, 

membrane units require the identification of an optimal balance between the flux that can be 

maintained on-site and the membrane fouling rate associated with the solids loads [31-33]. 

Effective chemical cleaning procedures and suitable screening systems to reduce fibre rags and 

trash accumulation are paramount to maintain the regular operation of MBR systems [34,35]. 

The overall aim of the trial tests was to determine what level of P removal and lowest 

concentrations the three systems can consistently achieve under stable operating conditions. 

This paper presents the key results and learnings from the trials at these three sites. A 

comparison discussion of the three technologies is presented detailing their performance and 

insight into the operational challenges associated with meeting low P permits in new or existing 

assets. 

 

Table 1. Advantages and constraints of the three technologies under trial. 

Technology Advantages Constrains 

MBR 

Small footprint 
Solid free effluents 
No settling problems 
No need for tertiary polishing or 
disinfection 

Capital costs of membranes 
Need for membrane cleaning 
Energy costs for membrane 
operation and cleaning (air 
scouring) 

CBUSF 

Continuous operation 
Well known technology 
Possibility to incorporate 
nitrogen removal 

Sensitive to variable influent flow 

HRCMF 

High filtration rates  
Small footprint 
Adjustable media porosity and 
bed depth 

Need to change operative 
conditions if variable influent 
characteristics 



 5

 

 

2. Methodology and sites for the trial 

The trial ran for 12 months, and 15 paired spot samples were collected from the influent and 

effluent of each technology. Sample collection started on April 2016 and finished in March 

2017. Each sample was analysed for: total suspended solids (TSS), chemical oxygen demand 

(COD), biochemical oxygen demand (BOD), ammonium nitrogen (NH4
+), total phosphorus 

(TP), soluble reactive phosphorus (SRP), total iron (TFe) and dissolved iron (DFe) and pH. 

Particulate phosphorus and particulate iron concentrations were calculated as the difference 

between TP and SRP. TSS, COD, BOD, NH4
+ and TP were measured using standard methods 

[36]. Samples were filtered through 0.45 μm pore size syringe-drive filters to measure SRP and 

DFe. SRP concentration was determined by the molybdenum blue method [37]. TFe and DFe 

concentrations were analysed after acid digestion by an inductively coupled plasma-mass 

spectrometer (ICP-MS). 

Removal efficiencies reported in the paper are calculated as averages of those obtained for each 

pair of influent and effluent samples. 

A short optimisation phase was carried out for all the three sites to identify the best operational 

conditions that would enable compliance of low P effluent consents while avoiding the risk of 

breaching consents. 

 

2.1 Membrane bioreactor 

The trial investigated the capability of an MBR plant combined with a single point iron dosing 

system to achieve a TP final effluent concentration below 0.1 mgP/L. The MBR plant selected 

for the trial has a capacity to treat a population equivalent (PE) of 32,000, and the process flow 

diagram (PFD) is presented in Figure 1. The dry weather flow (DWF) of the plant is 7,420 m3/d 



 6

(86 L/s) while flow to full treatment (FFT) is 195 L/s. The biological treatment is an activated 

sludge with anoxic/aerobic configuration. Sludge retention time (SRT) is 15 days and typical 

mixed liquor suspended solids (MLSS) concentration is 8,200 mgTSS/L. The filtration unit has 

an immersed configuration with membranes located in a separated tank where MLSS 

concentration is maintained at an average value of 10,200 mgTSS/L. The membranes on-site 

are GE WeeZeed 500 with a nominal pore size of 0.04 µm. The filtration system comprises six 

trains, each of them containing 12 cassettes and 16 modules per cassette. The total filtration 

area is 32,140.8 m2. Transmembrane pressure varies between 55 kPa and 110 kPa while 

permeate flux varies between 10 L/m2h and 25 L/m2h. 

The single point ferric sulphate dosing is located upfront of the activated sludge process and 

after the 1.5 mm screen. For the trial duration, the ferric sulphate dosing was controlled via an 

in-house developed feed-forward algorithm, which controlled the iron dose according to the 

orthophosphate (PO4
3-) load entering the works. To calculate the PO4

3- load, the algorithm used 

the PO4
3- concentration of the crude wastewater, measured using an on-line P monitor, and the 

influent flow to the plant. The iron dose was calculated by converting the PO4
3- load into a 

ferric sulphate dose using a Fe to P conversion ratio (gFe/gP). An initial optimisation phase for 

the trial resulted in setting the Fe to P ratio at 3.75 gFe/gP, and this value was kept until the 

end of the trial. This value corresponded to an average dose of 14 mgFe/L.  

Samples for monitoring of the trial were collected from the influent of the plant downstream 

of the 3 mm screening (Influent samples) and the final effluent after membrane filtration 

(Effluent samples) (Figure 1). 



 7

 

Figure 1. Process Flow Diagram of the Membrane Bioreactor plant (a) and an aerial view of 

the site (b)  

2.2 Continuous backwash up-flow sand filter  

The trial investigated the capability of a direct iron dosed CBUSF to achieve TP levels below 

0.1 mgP/L. The filter unit is installed in a sewage treatment works of 11,000 PE characterised 

by a DWF of 2,600 m3/d (30L/s) and an FFT of 80 L/s. The PFD of the plant is shown in Figure 

2. The CBUSF unit comprises five filters of 25 m3 each and treats the flow intercepted 

downstream of the humus tanks. The unit was designed to treat an average flow of 26.1 L/s 

and a maximum of 88 L/s. The CBUSF uses an up-flow moving bed of granular media to retain 

particles and colloids by the deep filtration process. Due to the dosing of ferric sulphate as a 

coagulant, P removal is a combination of chemical precipitation, particle filtration and 

adsorption of P onto the iron-coated sand grains [38]. The residues from the backwash and 

sand cleaning process are returned to the head of the works upstream to the primary 

sedimentation. 

6 mm screens

3 mm screens

Pumping Station

Activated Sludge 
Process

Membrane Filtration 
Trains

Feed Forward
Control

Inlet Works

Final Effluent to River

Storm Tanks

P On line P monitor

1.5 mm screens
Ferric sulphate 
dosing rig/point

P

RAS

1 Sampling point - Influent

2 Sampling point - Effluent

Legend

2

1

Inlet works
Screens
Pumping station

Membrane
Filtration
Trains

1.5 mm screens
Dosing point
Activated Sludge 
Process

a) b)



 8

Ferric sulphate is dosed immediately upstream of the filter into an in-line static mixer, and the 

dose is proportional to the flow. Optimisation of the system led to an average dose of 12 

mgFe/L.  

The backwash water containing the iron-phosphorus precipitate is returned to the head of the 

works via the reject pump line, removed in primary sedimentation and disposed of with the 

primary sludge. 

Samples for the monitoring of the trial were collected from the feed line of the CBUSF 

downstream of the pumping station and before the dosing point (Influent samples) and from 

the effluent of the filter (Effluent samples) (Figure 2). 

 

2.3 High rage compressible media filter 

The trial investigated the capability of an HRCMF to achieve an effluent P concentration below 

0.5 mgP/L. The HRCMF full-scale unit is located in a sewage treatment plant serving a PE of 

78,000 with a DWF of 16,150 m3/d (187 L/s) and an FFT of 477 L/s (Figure 3a). The HRCMF 

consists of 4 filters working in parallel (Figure 3b). Each filter could treat an average flow of 

50L/s. The filters use a synthetic fibre material as the filtration media, which is compressible 

and has a porosity of circa 90%. These synthetic media characteristics aim to adjust solids 

removal performance by changing the compression of the filtration media [17,38]. 

Only one filter of the four was used for the trial with an average flow reduced to 40 L/s to 

minimise the risk of non-compliance due to iron carry over into the final effluent. The filter 

was fitted with an additional ferric sulphate dosing system, and the dosing point was located in 

the rising main upstream of the unit on the influent to the filter. An in-line static mixer was 

installed directly after the dosing point to facilitate mixing and coagulation (Figure 3b). Ferric 

dosing was carried out continuously and only varied proportionally to the flow. Optimisation 



 9

of the unit led to a dose of 4 mgFe/L set to minimise the iron carryover. The media compression 

rate was set to 30% for the duration of the trial [39]. 

Samples for the monitoring of the trial were collected from the feed line of the HRCMF 

downstream of the pumping station and upfront of the dosing point (Influent samples) and the 

effluent of the filter (Effluent samples) (Figure 3b).  

 

 

 

Figure 2. Process flow diagram of the plant where the continuous backwash up-flow sand 

filters are located (a) and view of the continuous backwash up-flow sand filters (b).

Primary Settlement Tanks

Biological Filters

Humus Tanks

Nitrifying Submerged 
Aerated Filter

Deep Bed 
Sand Filters 

Continuous backwash 
up-flow sand filters

Inlet Works

Final Effluent to River

Storm Tanks

1 Sampling point - Influent

2 Sampling point - Effluent

Legend

Pumping Station

Pumping Station

Ferric sulphate 
dosing point Reject pump

2

1

a) b)



 10

 

 

Figure 3. Process flow diagram of the plant where the high-rate compressible media filter is located (a), details of the location of the additional 

coagulant dosing point and static mixer upfront to the filter under investigation (b) and view of the high-rate compressible media filter (c).

Primary Settlement Tanks

Biological Filters

Primary Humus Tanks

High rate compressible
media Filter

Inlet Works

Final Effluent to River

Storm Tanks

Pumping Station

Ferric sulphate 
dosing point

Biological Filters

Secondary Humus TanksA
lt
e
rn

a
ti
n
g
 D

o
u
b
le

 F
ilt

ra
tio

n
 

Sludge Tank

a) b)

1 Sampling point - Influent

2 Sampling point - Effluent

Legend

Additional 
ferric sulphate 

dosing point

Filters effluent

Filters feed

1

2

Sludge reject c)



 11 

3. Results and discussion 

3.1. Processes performance  

The three trials were characterised by different influent profiles (Table 2). The highest 

concentrations and highest variability for almost all parameters were observed for the MBR 

plant. The influent sampling point was located downstream of the 3-mm screening unit (Figure 

1), and the profile is characteristic for crude sewage [38]. On the contrary, the influent sampling 

points for the CBUSF and HRCMF were immediately upfront of the treatment units and in 

both cases downstream of the preliminary, primary and secondary treatment works of the plants 

(Figure 2 and 3). Therefore, the profiles for these two sites are characteristic of secondary 

effluents with relatively low concentrations of organics and nutrients but still requiring a 

polishing step to meet future stringent final effluent consents. Despite a double filtration 

process upfront of the HRCMF, the influent to the unit was characterised by a relatively high 

TSS content and the highest influent concentration of TFe (Table 2). This may be due to the 

ferric sulphate dose upfront to the primary humus tank (Figure 3a). Solid particles bonded with 

the ferric coagulant are probably not removed by the sedimentation process in the humus tanks 

and escape with the secondary effluent. Average DFe was in fact below 0.5 mgFe/L, 

corresponding to about 5% of TFe, indicating that only iron bonded with particulate solids 

reached the HRCMF (Table 2). 

The treatment performances of the main sanitary parameters (Table 2) evidence that the MBR 

plant achieved the highest removal for all parameters. This is due to the monitoring of a full 

train of processes, from crude influent to treated final effluent, and not only a single treatment 

step as for the two filtration systems. Results from the CBUSF and HRCMF indicate that both 

systems had a higher removal efficiency for BOD than COD. This is due to the further removal 

of some particulate biodegradable organics, not degraded in the biological steps and still 

present in the influent to the filtration units. COD removal was not as high as BOD removal 



 12 

due to soluble but not biodegradable organics that are not removed by the coagulation or 

filtration steps, thus reducing the overall COD removal performance [23,24]. The filtration for 

both the HRCMF and CBUSF had no effects on ammonia concentration, this being a soluble 

compound. Dosing of ferric sulphate coagulant had limited or no impact on pH, that remained 

in all cases close to neutral conditions (Table 2). 



 13

Table 2. Average ( SD) influent and effluent concentrations and removal efficiencies for the three technologies under trial over a 12-month 

sampling period. 

 
MBR  CBUSF  HRCMF  

Influent Effluent Removal 
(%) 

 Influent Effluent Removal  
(%) 

 Influent Effluent Removal 
(%) 

TSS (mg/L) 338 ± 278 2 ± 1 99 ± 1  15 ± 4 8 ± 5 40 ± 43  50 ± 64 24 ± 7 16 ± 49 
COD (mgO2/L) 579 ± 287 13 ± 5 97 ± 1  45 ± 8 20 ± 6 54 ± 11  62 ± 38 43 ± 7 21 ± 23 
BOD (mgO2/L) 228 ± 103 3 ± 1 99 ± 1  9 ± 2 3 ± 1 63 ± 11  13 ± 11 8 ± 3 26 ± 48 
NH4

+ (mgN/L) 26.9 ± 12.5 0.6 ± 0.8 97 ± 7  3.8 ± 2.1 3.2 ± 2.6 29 ± 33  1.1 ± 0.5 1.1 ± 0.5 -1 ± 28 
TP (mgP/L) 9.18 ± 5.52 0.38 ± 0.21 95 ± 3  1.55 ± 0.31 0.22 ± 0.18 86 ± 10  3.39 ± 3.30 1.71 ± 0.53 32 ± 26 
SRP (mgP/L) 3.75 ± 2.13 0.35 ± 0.21 89 ± 6  0.94 ± 0.35 0.05 ± 0.13 94 ± 16  0.91 ± 0.30 0.63 ± 0.31 29 ± 30 
TFe (µgFe/L) 7577 ± 11433 80 ± 37 96 ± 3  1370 ± 540 1640 ± 784 -34 ± 68  8138 ± 34449 3834 ± 1798 -19 ± 82 
DFe (µgFe/L) 726 ± 1118 60 ± 33 86 ± 8  296 ± 56 335 ± 88 -14 ± 28  471 ± 230 296 ± 99 -9 ± 61 
pH 7.8 ± 0.4 7.1 ± 0.3 -  7.3 ± 0.1 7.3 ± 0.1 -  7.6 ± 0.1 7.6 ± 0.2 - 

 

 



 14 

Only two of the three units under investigation achieved an average TP below 0.5 mgP/L during 

the trial period (MBR and CBUSF) but did not consistently achieve levels below 0.1 mgP/L. 

The MBR plant achieved an average TP effluent concentration of 0.38 mgP/L and average SRP 

level was 0.35 mgP/L. The TP removal efficiency was the highest among the three technologies 

with an average of 96% (Figure 4). This was obtained in a full-scale treatment plant with a 

contribution from both biological P uptake (but without an enhanced biological P removal 

established) of the activated sludge unit and chemical removal due to the dosing of iron 

sulphate combined with the highly efficient solids removal by the UF membranes. Experiences 

on P removal from MBR units in combination with chemical precipitation indicate that 

effluents concentrations in the range of 0.05 to 0.3 mgP/L could be achieved. These results 

were obtained from pilot-scale units to study the impact of high coagulant doses on membrane 

permeability [40,41] therefore at smaller scales and lower process variability if compared to 

the current study. 

The CBUSF unit achieved TP and SRP effluent concentrations of 0.22 mgP/L and 0.05 mgP/L, 

respectively. The unit operates as a tertiary treatment process, and influent TP was the lowest 

of the three technologies assessed. Despite this, the filter required a dose of 12 mgFe/L, similar 

to the average coagulant dose of the MBR plant (14 mgFe/L). TSS removal was below 50%, 

and the unit achieved the highest SRP removal efficiency (Figure 4). Therefore, the dose was 

sufficient to bind most SRP in a particulate form, but this did not translate in similar removal 

for the TP. Studies of CUBSF pilot-scale units downstream of a moving bed biofilm reactor 

unit and aluminium based coagulant [25] or downstream of oxidation ditches with the dosage 

of a ferric coagulant [26] reported efficiencies and effluent concentration comparable to those 

observed in this trial. In both cases, average TP effluent concentrations were between 0.3 and 

0.4 mgP/L while the soluble P fraction ranged between 0.019 to 0.177 mg/L with an average 

of 0.054 mg/L [25,26].  



 15 

The comparability of the results from these studies suggests that MBR and CUBSF 

technologies can achieve consistent performance across different scales of application, influent 

qualities (i.e. synthetic or real wastewater) and complexity of operation [42]. 

The HRCMF only achieved an average effluent TP concentration of 1.71 mgP/l and SRP 